
Annual Green Bonds 
and Sustainability 
Bonds Report

September 2023



2

2023 Annual Green Bonds and Sustainability Bonds Report • Massachusetts Clean Water Trust

Connect with the Trust

Twitter: https://twitter.com/MASSCLEANWATER
LinkedIn: https://www.linkedin.com/showcase/massachusetts-clean-water-trust/

Table of Contents
A Note from the Treasurer

Introduction to the Trust

Section I • The Trust's Bonds

Section II • Series 24 Clean Water State Revolving Fund Projects

Section III • Series 24 Drinking Water State Revolving Fund Projects

Appendix A • Series 24 Projects

Appendix B • Series 23 Projects

0 3

0 4

0 5

1 4

3 3

4 3

4 6

Contact Our Team
MASSACHUSETTS CLEAN WATER TRUST
[...]
include replacing inefficient mechanical equipment, upgrading pollutant removal systems, or updating water storage facilities 
to reduce odor.

Section II • Series 24 Clean Water State 
Revolving Fund Projects

Wastewater Treatment Projects

Total Amount 
in Dollars ($)

Total Number 
of Projects

Total Series 24 
Amount in Dollars ($)

Total Number of 
Series 24 Projects

$2,834,524,994 341 $87,278,017 10

SERIES 24 WASTEWATER TREATMENT IMPACT
•  Bourne, Brockton, Pittsfield, and Taunton are undergoing wastewater treatment upgrades to comply with National 
   Pollutant Discharge Elimination System (NPDES) permit requirements. Upgrades reduce contaminants such as nitrogen 
   from being discharged from wastewater treatment systems.

•  Billerica, Kingston, Leominster, Lowell, Pittsfield, Taunton, and Wareham projects are upgrading wastewater 
   infrastructure that will increase the plant and process efficiency that will reduce energy consumption and reduce costs. 

•  Bourne is constructing new wastewater treatment plants with advanced filtration technology to reduce capacity at a 
   neighboring town's plant and reduce the amount of treated effluent discharging into the Agawam River.

Borrower Project Description Amount

Billerica

Wastewater Treatment Facility (WWTF) and Pump Station (PS) Upgrades 
This project includes the modifications and additions to the existing WWTF aimed at improving functionality, safety, and 
treatment. Aging chemical tanks are being replaced to maintain a safe environment at the WWTF. An industrial vacuum truck 
unloading station is being installed to alleviate the currently labor-intensive set up. A new plant-wide emergency generator is 
being installed, and the existing generator is being removed. Sludge conveyors were installed to improve the ease of hauling 
sludge. Several buildings were renovated to increase lab space, machine shops and vehicle storage. The Salem Road PS is also 
being upgraded to replace aging equipment.

$10,985,731

Bourne

Buzzards Bay Wastewater Treatment Facility (WWTF) 
The project involves the construction of a new 100,000 gallon per day (gpd) package WWTF with subsurface discharge on 
town-owned land. The plant was designed using Membrane Bioreactor (MBR) technology. A groundwater discharge permit 
has been approved for the WWTF. Based on detailed site testing and groundwater modeling, treated effluent will move 
towards the Cape Cod Canal. Added capacity is needed to handle flows above the 200,000 gpd capacity designated for 
Bourne in the Wareham WWTF. Existing sewer flows from a portion of Bourne's sewered area will be intercepted and 
re-directed to the new treatment plant, redirecting treated effluent away from the Agawam River.

$3,341,513

Brockton

Wastewater Treatment Facility (WWTF) Upgrade 
This Biological Nutrient Removal project is necessary to enable the Brockton Advanced Water Reclamation Facility (AWRF) 
to comply with its National Pollutant Discharge Elimination System permit requirement to achieve effluent Total Nitrogen of 
450lbs/day seasonally, equivalent to 3 mg/L on an 18 million gpd average flow basis. The improvements anticipated are based 
on the demonstrated results and findings of a full-scale pilot process train that has been operational for almost two full 
nitrogen-removal seasons. This project will involve upgrading the AWRF’s other six aeration basins to the Bardenpho
 configuration (a biological process which provides special conditions for both nitrogen and phosphorous removal) and 
making other AWRF improvements as necessary to support the process upgrade. 

$939,000



15

2023 Annual Green Bonds and Sustainability Bonds Report • Massachusetts Clean Water Trust

Borrower Project Description Amount

Billerica

Wastewater Treatment Facility (WWTF) and Pump Station (PS) Upgrades 
This project includes the modifications and additions to the existing WWTF aimed at improving functionality, safety, and 
treatment. Aging chemical tanks are being replaced to maintain a safe environment at the WWTF. An industrial vacuum truck 
unloading station is being installed to alleviate the currently labor-intensive set up. A new plant-wide emergency generator is 
being installed, and the existing generator is being removed. Sludge conveyors were installed to improve the ease of hauling 
sludge. Several buildings were renovated to increase lab space, machine shops and vehicle storage. The Salem Road PS is also 
being upgraded to replace aging equipment.

$10,985,731

Bourne

Buzzards Bay Wastewater Treatment Facility (WWTF) 
The project involves the construction of a new 100,000 gallon per day (gpd) package WWTF with subsurface discharge on 
town-owned land. The plant was designed using Membrane Bioreactor (MBR) technology. A groundwater discharge permit 
has been approved for the WWTF. Based on detailed site testing and groundwater modeling, treated effluent will move 
towards the Cape Cod Canal. Added capacity is needed to handle flows above the 200,000 gpd capacity designated for 
Bourne in the Wareham WWTF. Existing sewer flows from a portion of Bourne's sewered area will be intercepted and re-
directed to the new treatment plant, redirecting treated effluent away from the Agawam River.

$3,341,513

Brockton

Wastewater Treatment Facility (WWTF) Upgrade 
This Biological Nutrient Removal project is necessary to enable the Brockton Advanced Water Reclamation Facility (AWRF) 
to comply with its National Pollutant Discharge Elimination System permit requirement to achieve effluent Total Nitrogen of 
450lbs/day seasonally, equivalent to 3 mg/L on an 18-million gpd average flow basis. The improvements anticipated are based 
on the demonstrated results and findings of a full-scale pilot process train that has been operational for almost two full 
nitrogen-removal seasons. This project will involve upgrading the AWRF’s other six aeration basins to the Bardenpho 
configuration (a biological process which provides special conditions for both nitrogen and phosphorous removal) and 
making other AWRF improvements as necessary to support the process upgrade. 

$939,000

Kingston

Kingston Wastewater Treatment Plant (WWTP) Expansion 
This project involves expanding the Kingston WWTP to create capacity for flows from multiple proposed private housing 
and economic development projects. Though there were a number of these project within the Town which were limited by 
the capacity of the plant, the largest of these was the redevelopment of the Kingston Collection Mall to support a mixed-use 
development to include hotel, residential, and commercial space. The project will also provide a private, 55+ residential 
community with the opportunity to connect to municipal sewer as their private WWTP is near the end of its useful life. 

$15,955,530

Leominster

Aeration Basin and Secondary Clarifier Upgrade 
This is a nutrient removal project that consists of an evaluation of Leominster’s water pollution control facility’s aeration and 
secondary clarifier systems. All systems will be upgraded with new premium motors equipped with variable frequency drives 
for optimum efficiency. A new dissolved oxygen (DO) control system and supervisory control and data acquisition upgrades 
will be installed to maintain proper DO levels in the aeration basin to facilitate aeration zones and increase nutrient removal.

$11,649,712

Lowell

Capital Improvement Program (CIP) Phase – Wastewater Treatment Facility (WWTF) and Infrastructure Upgrades 
This project implements improvements to the WWTF as part of an ongoing phased CIP. The focus of the work includes 
equipment in the WWTF and six wastewater pump stations, which had outlived their expected service life and are no longer 
reliable. These improvements address equipment life cycle and maintenance requirements and improve overall reliability for 
treatment of sewage and wet weather flow.

$4,121,168

Orleans

Downtown Area Collection System and Wastewater Treatment Facility (WWTF) 
The construction project includes a new collection system, Pump Station (PS), WWTF, and effluent disposal for the downtown 
area consisting of about 1,087 users to address water quality in various estuaries. In general, the project includes multiple 
factors, including WWTF influent screening and flow measurement, flow equalization, biological process sequencing batch 
reactors, effluent filters, post equalization, effluent pumps, UV disinfection, odor control, septage receiving and processing, 
solids storage and thickening, and effluent disposal. The project also includes the construction of about 30,800 linear feet (lf) 
of 8" to 12" gravity sewers and appurtenances, about 2,000 lf of 1-1/2" to 2-1/2" low pressure sewers and appurtenances, about 
9,200 lf of 8" effluent force main, 3 PS, and about 9,200 lf of 6" and 8" force mains and appurtenances for the estimated flow 
of 250,000 gallons per day. 

$14,852,300



16

2023 Annual Green Bonds and Sustainability Bonds Report • Massachusetts Clean Water Trust

Borrower Project Description Amount

Pittsfield

Wastewater Treatment Plant (WWTP) Nutrient Removal 
This project upgrades the WWTP to achieve compliance with National Pollutant Discharge Elimination System permit limits 
and an administrative order issued by the EPA. The project optimizes the nitrogen removal process and results in reductions 
of phosphorus and aluminum discharges to the Upper Housatonic River area of critical environmental concern and remediate 
documented nutrient enrichment in the downstream Wood’s Pond impoundment. Four major component projects are 
necessary to achieve compliance: tertiary treatment upgrade, sludge dewatering upgrade, nitrogen removal upgrade (Phase 
I), and secondary clarifiers upgrade. The project components are consistent with the plant needs and energy efficiency 
improvements identified in the recently updated WWTP facilities plan. 

$5,300,640

Taunton

Wastewater Treatment Facility (WWTF) Upgrade - Phase 1 
This project was part of a complete upgrade to the Taunton WWTF that are necessary to meet the requirements of the new 
National Pollutant Discharge Elimination System permit. The facility will expand hydraulically to reduce combined sewer 
overflows. This project encompasses solids handling improvements.

$12,023,423

Wareham

Process Upgrades at the Wareham Pollution Control Facility (WPCF) 
This project will construct denitrifying filters, a lined equalization lagoon and lined and a covered raw wastewater lagoon. The 
lagoons will provide equalization during wet weather events. The new filters will provide redundancy and the covered lagoon 
will reduce odors at the WPCF. 

$8,109,000



17

2023 Annual Green Bonds and Sustainability Bonds Report • Massachusetts Clean Water Trust

PROJECT OVERVIEW
According to the United States Environmental Protection Agency (EPA), a combined sewer overflow (CSO) is when a 
combined sewer system collects rainwater runoff, domestic sewage, and industrial wastewater in one pipe. If the amount of 
stormwater and wastewater that is collected is too much for a wastewater treatment facility (WWTF) to handle, then there 
will be overflow into nearby waterbodies. When CSOs happen, communities become subject to National Pollution Discharge 
Elimination System (NPDES) permits. 

In 2015, the EPA and MassDEP issued a NPDES permit to the City of Taunton which has led to new requirements that need to 
be met. The NPDES permit limits the amount of nitrogen that is to be discharged into the Taunton River. To meet this 
nitrogen level limit, Taunton needs to remediate CSOs, expand the capacity and treatment level of its WWTF. These upgrades 
will improve water quality in the Taunton River, and subsequently in Mt. Hope Bay and Narragansett Bay, all waterbodies that 
have been severely impacted by untreated sewer discharges.

Taunton’s WWTF was upgraded to handle a higher peak hydraulic capacity of 25 MGD of wastewater. The first phase of this 
comprehensive upgrade project focuses on solids handling. Two new centrifuges and gravity thickeners are being installed. 
Centrifugal thickening technology for wastewater treatment has been used since the 1930s to separate wastewater solids 
from liquid to produce solid “cake.” This technology, which allows for rapid processing, leads to improved wastewater 
treatment with very little residuals left behind.  

Because this wastewater treatment facility upgrade project has the primary focus of nutrient enrichment reduction, this loan 
was issued with 0% interest and received nearly $3 million in loan forgiveness. With loan forgiveness and no interest, Taunton 
will save just over $15.4 million over the 30-year life of the loan.  Further, Taunton is finalizing the last two phases of this 
project which focus on nitrogen removal and pump station equipment respectively and will likely see additional savings from 
reduced interest and loan forgiveness in the years to come. 

LOAN NUMBER: CWP-20-21   |  SERIES 24 LOAN AMOUNT: $12,023,423
TOTAL LOAN AMOUNT: $29,983,598   |  LOAN FORGIVENESS AMOUNT: $2,968,376
DISADVANTAGED COMMUNITY TIER: 3  |  UN SDG: 3, 6, 9, 10, 11, 1

CITY OF TAUNTON



18

2023 Annual Green Bonds and Sustainability Bonds Report • Massachusetts Clean Water Trust

NPS DECENTRALIZED WASTEWATER TREATMENT SYSTEMS
The NPS decentralized wastewater treatment systems projects are comprised of the Community Septic Management 
Program (CSMP). The CSMP provides loans to the Commonwealth’s cities and towns for assisting homeowners in the repair 
or replacement of failed septic systems. These projects help eliminate contamination from failing septic systems which are a 
leading source of groundwater pollution that causes contaminated drinking water, tainted shellfish beds, weed choked lakes 
and ponds, and polluted beaches. With the CSMP, the Trust issues low-interest rate loans to communities who, in turn, issue 
loans directly to homeowners for up to 20 years. Loans to homeowners are secured through a betterment on their properties. 
This program allows municipalities to provide access to capital for home septic repair or replacement at a subsidized interest 
rate. The program is funded within the CWSRF program as NPS projects.

Community Septic Management Projects

Total Amount 
in Dollars ($)

Total Number 
of Projects

Total Series 24 
Amount in Dollars ($)

Total Number of 
Series 24 Projects

$135,670,671 430 $4,270,410 11

SERIES 24 COMMUNITY SEPTIC MANAGEMENT PROGRAM IMPACT
•  Repair and replacement of failing septic systems can be a vital component for reducing pollution. This is especially 
   important to communities with little wastewater infrastructure. For example, Cape Cod contains roughly 145,000 developed 
   parcels. 74% of these homes and businesses are not connected to a wastewater treatment system and utilize septic 
   systems. Septic Nitrogen loading accounts for roughly 80% of the water quality degradation of Cape Cod.

Community Septic Management Program

Borrower Amount

Bridgewater $400,000

Concord $300,000

Easton $500,000

Hanson $200,000

Kingston $200,000

Lakeville $960,000

Middleborough $500,000

Millville $160,410

Plymouth $300,000

Taunton $250,000

Westport $500,000



19

2023 Annual Green Bonds and Sustainability Bonds Report • Massachusetts Clean Water Trust

INFILTRATION/INFLOW (I/I) AND SEWER SYSTEM REHABILITATION PROJECTS
These projects correct sewer system infiltration and inflow problems. Infiltration includes water, usually groundwater, 
penetrating a sanitary or combined sewer system from the ground through defective pipes or utility access holes. Inflow 
includes controlling the penetration of water, usually stormwater, into a system from sump pumps, drains, storm sewers, and 
other improper entries. Sewer system rehabilitation projects maintain, reinforce, or reconstruct deteriorating or undersized 
sewer systems. Corrective actions are necessary to maintain the functional integrity of the system.